FCC AND ISED CERTIFICATION TEST REPORT

Applicant

Harman International Industries, Inc.

Address of Applicant

8500 Balboa Boulevard, Northridge, CA 91329,
UNITED STATES

Manufacturer

Harman International Industries, Inc.

Address of Manufacturer

8500 Balboa Boulevard, Northridge, CA 91329,
UNITED STATES

Equipment under Test

Portable Bluetooth Speaker

Model No. BOOMBOX 3

HVIN JBLBOOMBOX3
FCCID APIBOOMBOX3

IC 6132A-BOOMBOX3

Test Standard(s)

FCC Rules and Regulations Part 15 Subpart C,
RSS-247 Issue 3 August 2023,

ANSI C63.10:2013,

RSS-Gen Issue 5, Apr. 2018, Amendment 2
(February 2021)

Report No. DDT-RE24111205-2E01
Issue Date 2024/11/29

Guangdong Dongdian Testing Service Co., Ltd.
Issue By Unit 2, Building 1, No. 17, Zongbu 2nd Road,

Songshan Lake Park, Dongguan, Guangdong, China,

523808

REPORT




Guangdong Dongdian Testing Service Co., Ltd. Report No.:DDT-RE24111205-2E01

Table of Contents

1. SUMMArY Of TEST RESUILS ....cceeiiiiiiiiee e e e e e 7
2. General Test INfOrMAatioN .........oooiiiiii e 8
2.1 [T od ] o [ ] 1o =1 O PR 8
2.2. ACCESSONES OF BUT ..ottt s ee e 9
2.3. Block diagram of EUT configuration fOr teSt..........ccovveciiiiiiiie e 9
2.4, Decision Of fiNal tESt MOTE ......ouuiiiiie e 9
2.5. Deviations of teSt STANUAI ...........coiiiiiiiiii e 10
2.6. Test enviroNMeNt CONTITIONS .......oiiuuiiiiiiieie et e e 10
2.7. L= = LT = o] PSR 10
2.8. MeasuremMeENnt UNCEIAINTY .........ccuuiieiiiiiee e eiieee e e e ee e e e e s sare e e e e snbe e e e e snreeeeennes 11
3. Equipment Used During CondUCHIVE TSt ......ccviviiiiiiiiiiiieee e ecciieeeee e e 12
4. 200 o | 231 == 10 o VT |1 o RS 13
4.1. =1 (ool Qo [F=To ] =T ] I (= TS] AE=T= LU o R 13
4.2. g1 Y 1 . 0 S | A A—— | 13
4.3. TESE PrOCEAUNE........eeiie ittt ettt et e e e et e e s s bte e e e ssbeeeeenbeeeeeanreeeeanns 13
4.4, TESTFESUIT ...t ettt e s st e e e e sbb e e e e anreeeeaans 14
4.5. BLIC=ES A [ =V o] o SRR 15
5. 9990 BANAWITLN .....cooiiiiiiie it 18
5.1. Block diagram Of tESE SEIUP ..eeeeiviieei it 18
5.2. T 011 T PP SRR 18
5.3. TESE PrOCEAUNE........eeiie ettt et e e et e e e st e e e sate e e e ssteeeeeantaeeeeaneeeeeanns 18
5.4. TESEFESUIL ...ttt ettt e e s e e e e b e e e e anreeeeeans 19
5.5. LIS e =T o] LR SPURRPTRRR 20
6. Maximum Peak OULPUL POWET .........coiii ittt e e e e e e sraeeeea e 23
6.1. Block diagram Of tESE SEIUP ..veeviuviiiei et 23
6.2. LIMItS e e IR 23
6.3. TESE PrOCEAUNE........eeiie ittt et e e e ettt e e e e et e e e e snnteeeessteeeeennseeeeeannseeeeanns 23
6.4. RIS =T U [0 O SO o | 7 0T SUUURURRORRE - | 15 08 AHUUUN 24
6.5. L= TS A0 =T o 1O PRSERR 25
7. Carrier FreqUeNCY SEPATratioN ..........ceeiiieeiiiiee et rteeenieee st sbee e sireesbe e sbeeesereeenaeeas 28
7.1. Block diagram Of tE€St SELUD ......eeviiiiiie e a e 28
7.2. LimitS.....coveveerernns® B BRI B 28
7.3. L= o ] (0T =T o U =SS 28
7.4. LIS A =T USRS 29
7.5. JLICE TS A0 =T o 1SRRI 30
8. Y=Y I T T SRS 31

Page 2 of 99



Guangdong Dongdian Testing Service Co., Ltd. Report No.:DDT-RE24111205-2E01

8.1. Block diagram Of tESE SEIUP ..eeeviuuiiieiiiiiee et 31
8.2. BIMIS. ... B 0B s 31
8.3. =T A o] o Tod=To U o T PO 31
8.4. TESTTESUIT ... e et e s sb e e e e e e e e e anreeeeeaes 32
8.5. LIS e | = o] L SRR OPUPTRPUPRR 33
9. Number of HOppING Channel..........cooiiiiiiiiiiiieec e 39
9.1. Block diagram Of tESE SEIUP ..eeiiuviiiei it e 39
9.2. T 031 T PRSP 39
9.3. LIS o (0Tt =T o U PRSPPI 39
9.4. TESEIESUI .. e et s e s ne e s n e e s snnene s sne e s s memnafnns 40
9.5. L= 00 =T o] L= S 41
10. Band Edge Compliance (Conducted Method)...........occveviiiiieiiiiiii e 42
10.1. =1 (ool Qo [F=To ] =T ] I (= TS] A=Y= LU o R 42
10.2. T USSR 42
10.3. LIS o 0T =T 0 U = PEEER 42
10.4. Testresult ... & A e T D 43
10.5. LIS 0= o LSS 44
11. RF Conducted Spurious EMISSIONS.......c.coiuiiiiiiiiiiieiiiiie et e e e 48
11.1. = (oo Qo [F=To ] =T ) I (= TS] A=Y= LU o R 48
11.2. I 17 |- .. (| = N | 48
11.3. LIS 1 0T =T o U = PEEEPRS 48
11.4. TESEFESUIL ...t ettt e s s b e e e e e e e e e anreeeeeans 49
11.5. LIS e =T o] LSRRI 50
12. D T 1 03 o = OSSR 59
12.1. Block diagram Of tEST SEIUP ..veeiiuviiie et 59
12.2. Mt B B 59
12.3. TESE PrOCEAUNE........eeiie ettt ettt e et e e e et e e e s snee e e s ssteeeeennseeeeeaneeeeeanns 59
12.4. TESEFESUIL ...t ettt e s s bt e e e e sbb e e e e enneeeeeaes 60
12.5. QLIS A0 =T o] L PP SRR 61
13. ANLENNA REQUITEMENTS ... eee ettt e e e e e e e e e e e e e e e e e e e e e e e e snnanneeeaeeeeannnnns 64
13.1. T T TSP 64
13.2. RESUIL. ..ttt ettt et e e st e e e e e rabe e e e e e nb e e e e e nnes 64
14. Radiated EMISSION.......coiiiiiiiie ittt e e e e e e e e e e snanee e e nnnees 65
14.1. JLICEES =0 (VT 0] 0 0= o S PEERPS 65
14.2. Block diagram Of tE€St SELUD .....euuiiiiiie e e e a e e 66
14.3. I T £ TP OO 67
14.4. Assistant equipment USed fOr tESt .........uviiiiiiiee e 69
14.5. LIS 0 o ool =T o [ = PR 69

Page 3 of 99



Guangdong Dongdian Testing Service Co., Ltd. Report No.:DDT-RE24111205-2E01

14.6. TESEFESUIL ...ttt e et e e e st e e e sa e e e e e nbb e e e e enreeaeeans 70
14.7. rest data........ccoeeeeee @ B8 B s 71
15. Band Edge COMPLANCE ........coooiiiiiiiiiiee ettt 79
15.1. BT =0 (U] o] 0 0= o PRSP 79
15.2. Block diagram Of tESE SEIUP ..ceeiueeiiei it 80
15.3. Limitsem. B8 B B B 80
15.4. Assistant equipment USEd fOr tEST ......coooiiiiiiiiie e 80
15.5. TESE PrOCEAUNE........eeiii ettt et e ettt e e ettt e e s e bt e e e sabe e e s enbeeeeeanreeaeanns 80
15.6. TESTTESUIT ...t e st e s sb e e s e b e e e e anreeeeeans 80
15.7. LIS 0 L= - U P TOURURR S oot 81
16. Power Line Conducted EMISSIONS.........ccoiiuiiiiiiiiiie ettt e 93
16.1. LIS =0 [T o]0 0= o | RS UTPUPRR 93
16.2. =1 (ool Qo [F=To ] =T ] I (= TS] A=Y= LU o R 93
16.3. 1 £ SR URRSS 93
16.4. Assistant equipment USEd fOr tEST .......c.uuiiiiiiie e 93
16.5. TESE PrOCEAUNE ... uveii ittt e e sebe e e s e e e s bt e e s sanbeneessreneessnsenessanrenasiianentessass 94
16.6. TESTTESUIL ... ettt e s s bt e e e e sbr e e e e enneeeeeans 94
16.7. LIS e £ L RSP RRPRRP 95
17. Test Setup PhotOgraph..........eeiiiiieei e e e e e e e e e e e e e e e e ennnes 97
18. Photos Of the EUT .....eeiiiiee ettt e e e e e e 99

Page 4 of 99



Guangdong Dongdian Testing Service Co., Ltd. Report No.:DDT-RE24111205-2E01

Test Report Declare

Applicant : | Harman International Industries, Inc.

; 8500 Balboa Boulevard, Northridge, CA 91329, UNITED
Address of Applicant STATES
Equipment under Test : | Portable Bluetooth Speaker
Model No. . | BOOMBOX 3
HVIN : | JBLBOOMBOX3
Manufacturer . | Harman International Industries, Inc.

8500 Balboa Boulevard, Northridge, CA 91329, UNITED

Address of Manufacturer STATES

Test Standard Used:

)&& 5X0OHV DQG 5HIJXODWLRQV 3DUW 6XESDUW &
566 ,VVXH $XIXVW

$16, &

566*HQ ,VVXH $SU $PHQGPHQW YHEUXDU\

We Declare:

The equipment described above is tested by Guangdong Dongdian Testing Service Co., Ltd. and in

the configuration tested the equipment complied with the standards specified above. The test results

are contained in this test report and Guangdong Dongdian Testing Service Co., Ltd. is assumed of full

responsibility for the accuracy and completeness of these tests.

Report No.: DDT-RE24111205-2E01
Date of Receipt: |2024/09/10 Date of Test: |2024/09/10 - 2024/11/29
Prepared By: Approved By:
Bobo Chen/Engineer Damon HU/EMC Manager

Note: This report applies to above tested sample only. This report shall not be reproduced in parts

without written approval of Guangdong Dongdian Testing Service Co., Ltd.
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1. Summary of Test Results

No. Test Parameter Clause No. Condition Result
1 Maximum Peak Output | FCC Part 15: 15.247(b)(1), / Pass
Power RSS-247 Issue 3 clause 5.4(b)
) FCC Part 15: 15.247(a)(1),
2 20 dB Bendydgf RSS-247 Issue 3 clause 5.1(a) J e
3 99% Bandwidth RSS-Gen Issue 5 clause 6.7 / Pass
4 Carrier Frequency FCC Part 15: 15.247(a)(1), / Pass
Separation RSS-247 Issue 3 clause 5.1(b)
5 Number of Hopping | FCC Part 15: 15.247(a)(1)(iii), / Pass
Channel RSS-247 Issue 3 clause 5.1(d)
. FCC Part 15: 15.247(a)(2)(iii),
g Dwell Tipig RSS-247 Issue 3 clause 5.1(d) J e
7 RF Conducted Spurious| FCC Part 15: 15.247(d), RSS- / Pass
Emissions 247 Issue 3 clause 5.5
FCC Part 15: 15.205, FCC
Part 15: 15.209, FCC Part 15:
. o 15.247(d), RSS-247 Issue 3
8 Radiated Emission Clalse 5.5, RSS-Gen lssues / Pass
clause 8.9, RSS-Gen Issue 5
clause 8.10
FCC Part 15: 15.205, FCC
Part 15: 15.209, FCC Part 15:
. 15.247(d), RSS-247 Issue 3
9 |Band Edge Compliance clauses Bl RAS-Gen lssue 5 / Pass
clause 8.9, RSS-Gen Issue 5
clause 8.10
Power Line Conducted | FCC Part 15: 15.207(a), RSS-
10 o / Pass
Emissions Gen Issue 5 clause 8.8
11 | Antenna Requirement FCC Part 15:15. 208 RSS- / Pass
Gen Issue 5 clause 6.8
Note: N/A is an abbreviation for Not Applicable, and means this item is not applicable for this
device or no need to test according to standard.
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2. General Test Information

2.1. Description of EUT

EUT Name . |Portable Bluetooth Speaker

Model Number :|BOOMBOX 3

EUT Function Description  |: |Please reference user manual of this device

Power Supply : AC 100-240V-50/60Hz 80W

DC 7.2V built-in battery, 9600mAh, 69.12Wh

Antenna Type :|FPC

Max Antenna Gain(dBi) 112.26

Note: This EUT support Bluetooth BR/EDR/LE, 2.4GHz SRD, this report only for Bluetooth BR/EDR.

Radio Specification :|Bluetooth BR/EDR

Operation Frequency :12402 MHz-2480 MHz

Modulation '|GFSK, #4-DQPSK, 8DPSK

Channel information
Channel Frt(e’\(jlllj_lezr)\cy Channel Frz\c}ll'{lezr;cy Channel Fr?&l;'ezr;cy

0 2402 27 2429 54 2456
1 2403 28 2430 55 2457
2 2404 29 2431 56 2458
3 2405 30 2432 57 2459
4 2406 31 2433 58 2460
5 2407 32 2434 59 2461
6 2408 33 2435 60 2462
7 2409 34 2436 61 2463
8 2410 35 2437 62 2464
9 2411 36 2438 63 2465
10 2412 37 2439 64 2466
11 2413 38 2440 65 2467
12 2414 39 2441 66 2468
13 2415 40 2442 67 2469
14 2416 41 2443 68 2470
15 2417 42 2444 69 2471
16 2418 43 2445 70 2472
17 2419 44 2446 71 2473
18 2420 45 2447 72 2474
19 2421 46 2448 73 2475
20 2422 47 2449 74 2476
21 2423 48 2450 75 2477
22 2424 49 2451 76 2478
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23 2425 50 2452 77 2479
24 2426 51 2453 78 2480
25 2427 52 2454
26 2428 53 2455

Note: The above EUT information is declared by manufacturer and for more detailed features
description please refer to the manufacturer's specifications or User's Manual. The above Antenna
information is declared by manufacturer and for more detailed features description please refer to
the manufacturer's specifications, the laboratory shall not be held responsible.

3 PHDQV WR EH FKRVHQ RRHDYOGRDE@WHWR EH FKRVHQ RU QRW DS
applies to entire report.

2.2. Accessories of EUT

Accessories Manufacturer | Model number Description
$&FDEOH +DUPDC 193 Length: 1.85m, unshielded

2.3. Block diagram of EUT configuration for test

EUT ——————  AC Mains

2.4. Decision of final test mode

According pre-test, the worst test modes were reported as below:

Test software: FCCTestTool.exe (Zgmicro Bluetooth* Authentication Tool V2,3.145.823 -
CE/FCC/NCC/MIC)

The test software was used to control EUT work in Continuous Tx mode, and select test channel,
wireless mode as below table.

The pathloss of external cable: 0.5 dB (According to the manufacturer's claims)
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Tested mode, channel, information

Mode S(-Ilz;tg\r:vge;l'x Channel Fr((e&l;'ezr;cy
GFSK hopping on Tx mode Default CHO to CH78 2402 to 2480
$4-DQPSK hopping on Tx mode Default CHO to CH78 2402 to 2480
8DPSK hopping on Tx mode Default CHO to CH78 2402 to 2480
Default CHO 2402
GFSK hopping off Tx mode Default CH39 2441
Default CH78 2480
Default CHO 2402
$4-DQPSK hopping off Tx mode Default CH39 2441
Default CH78 2480
Default CHO 2402
8DPSK hopping off Tx mode Default CH39 2441
Default CH78 2480

Worst-case data rates were: GFSK mode: DH5, 34-DQPSK mode: 2DH5, 8DPSK mode: 3DH5

2.5. Deviations of test standard

No deviation.

2.6. Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature range:

+15 ( to +35 (

Humidity range:

20% to 75%

Pressure range:

86 kPa t0106 kPa

Note: The specific temperature and humidity information of each test item refers to the temperature
and humidity record in the corresponding test data.

2.7. Test laboratory

Guangdong Dongdian Testing Service Co., Ltd.

Add.: Unit 2, Building 1, No. 17, Zongbu 2nd Road, Songshan Lake Park, Dongguan, Guangdong,

China, 523808.

Tel.: +86-0769-38826678, http://www.dgddt.com, Email: ddt@dgddt.com.

CNAS Accreditation No. L6451; A2LA Accreditation Number: 3870.01

FCC Designation Number: CN1182, Test Firm Registration Number: 540522

Innovation, Science and Economic Development Canada Site Registration Number: 10288A

Conformity Assessment Body identifier: CN0048
VCCI facility registration number: C-20087, T-20088, R-20123, R-20155, G-20118
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2.8. Measurement uncertainty

Test Item Uncertainty
Bandwidth 1.1%
0.86 dB 0+] " | *+]
Peak Output P Conducted) (Spect I
eak Output Power (Conducted) (Spectrum analyzer) 138 dB (3.6 GHz " | ]
Peak Output Power (Conducted) (Power Sensor) 0.74 dB
. 0.74 dB 0+] " | *+]
Power Spectral Densit
b 2 v 138dB (36GHz " | *+]

Frequencies Stability

6.7 x 108 (Antenna couple method)

5.5 x 108 (Conducted method)

0.86 dB 0o+] " 1 *+]
Conducted spurious emissions 1.40dB (3.6 GHz " | *+]
1.66dB(8GHz " | 6.5 GH2)
Uncertainty for radio frequency (RBW < 20 kHz) 3x108
Temperature 04
Humidity 2%
Uncertainty for Radiation Emission test 3.44 dB

(9 kHz +£30 MH2z)

Uncertainty for Radiation Emission test
(30 MHz - 1 GHz)

4.70 dB (Antenna Polarize: V)

4.84 dB (Antenna Polarize: H)

Uncertainty for Radiation Emission test
(1 GHz - 40 GHz)

4.10 dB (1 - 6 GHz)

4.40 dB (6 GHz - 18 GHz)

3.54 dB (18 GHz - 26 GHz)

4.30 dB (26 GHz - 40 GHz)

Uncertainty for Power line conduction emission test

3.34dB (150KHz-30MH2z)

3.72dB (9KHz-150KHz)

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%

confidence level using a coverage factor of k=2.
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3. Equipment Used During Conductive Test

(TXLSPHQW ODQXIDFY\ORGHO 1R|6HULREEH'XHDW
*5) &RQQHFWHG 7HVW 5) OHDVXUHPHQW B6\VWHP
6,*1$/$1$/<=(5 5 6 )69

'LGHEDQG 5DGLR &RPPX(5 6 &0:

(;*$QDORJ 6LJQDO *HQH|.(<6,*+7 |1 % 0<

0;* 9HFWRU 6HQPLNOWRU [$JLOHQW 1 $ 0<

5) &RQWURO 8QLW 7RQVFHOQ|-6 &

7(03 +80, 3URJUDP&IEREH =+,;,$1* |=;*'-6 | |=; $

7HVW 6RIWZDUH 7RQVFHOQ|-6 9HU 1%
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4. 20 dB Bandwidth
4.1.Block diagram of test setup

Control EUT

Computer Control

- Port(s)

Tonscend RF Measurement
system
(Spectrum/SG/RF auto
control unit)

Antenna ||
Port(s)

Power Power
Supply Port

4.2.Limits
, QWHQWLRQDO UDGLDWRUY RSHUDWLQJ XQGHU WKH DOWHUQDWLY
FRQWDLQHG LQ f WKURXJK DQG LQ 6XESDUW ( RI WKLV S

WKH E®®RGZLGWK RI WKH HPLVVLRQ RU ZKDWHYHU EDQGZLGWK PD\
UXOH VHFWLRQ XQGHU ZKLFK WKH HTXLSPHQW RSHUDWHY LV FRQV
LQ WKH UXOH VHFWLRQ XQGHU ZKLFK WKH HTXLSPHQW LV RSHUDWF

4.3.Test procedure

(1) The test according to ANSI C63.10-2013 clause 6.9.2.

2) &RQQHFW (87TV DQWHQQD RXWSXW WR ,thspathWds Wé&s dper@atetd U E\ 5)
to the results

(3) Setthe EUT as maximum power setting and enable the EUT transmit continuously

4 8VH WKH IROORZLQJ VSHFWU X¥HD @GP0 E)HQGZH BWAHIDW IRU W

5%: WR RI WKH 2%:

9%: DSSUR[LPDWHO\ WKUHH WLPH
6SDQ between 2 times and 5 times the OBW
'"HWHFWRU ORGH Peak

6ZHHS WLPH Auto

7UDFH PRGH Max hold

(5 OHDVXUH DQG UHFRUG WKH UHVXOWY LQ WKH UHSRUW
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4.4 . Test result

7HVW (QJLQH +DRIHQJ 7HVW 6LWH [ 5) OHDVXUHPHQW 6\VWH
SPELHQW &R 5+ 7HVW 'DWH
7HVW 3RZHU| %DWWHU\ 6DPSOH 1XP| 6
7HVW ORGH $QWHQQD WL T U= C%%:>0+]@
>0+]@

'+ $QW

+ $QW

+ $QW
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4.5.Test graphs

'+ B$QW B

Spectrum L
Ref Level 20.00 d2m  Offset 0.42 dB & RBW 20 kHz
lo att 30d8 SWT  63.2 ps @ VBW 100 kHz  Made Auto FFT
@17k view
. M1[1] -9.36 dBm)|
Y 2.40153800 GHz|
10 dem TV AR ML 10.86 dBm)|
A \. 2.40184100 GHz|
0dBm
N\ o
= =01 -2,140 dém ol |
TotEm =
-20 dem -
/ \‘\
v
-30 dBm ol "\\w - \
-40 d -
A0 H8mA [
-50 dem
-60 d8m
70 dém
CF 2.402 GHz 1001 pts Span 3.0 MHz
Marker
Type | Ref | Tre | X-value | y-value | Function | Function Result |
M1 1 2.401538 GHz -9.36 dém
M2 1 2.401841 GHz 10.86 dBm
D3 M1 1 942,0 kHz -0.03 B
J | BRCEEEE N ]

Date: 22.NOV.2024 21:13:12

'+ B$QW B

Spectrum -
RefLevel 20.00 d8m  Offset 0.06 0B @ RBW 20 kHz
lo att 30d8  SWT 63,2 ps @ VBW 100 kHz  Made Auto FFT
(@ 1P1 View
B M1[1] ~9.07 dBm)|
v 2.44053800 GHz|
10 dem s M2[1] 10.28 dBm
o J M 2.44084100 GHz
N e
16-dBm—D1 -2.720 dem L L‘;
“
-20 dem
o ™
o N v
-50 dBm
-60 d8m
70 dém
CF 2.441 GHz 1001 pts Span 3.0 MHz
Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result |
M1 1 2.440538 GHz -9.97 dém
M2 1 2.440841 GHz 10.28 dBm
D3 M1 1 942,0 kHz -0.11 cB

Date: 22.NOV.2024 21:14:52

'+ B$QW B

Spectrum

=)

Ref Level 20.00 dBm

jo Att 30 de SWT

Offset 295 dB @ RBW 30 kHz

632 ps @ YBW 100 kHz  Mode Auto FFT

(@ 1Pk View

10 dem

MI[1]
Mz
v

0 dem

ﬂ ) \,"\ M2[1]

-10.78 dBm|
2.47953800 GHz
9.54 dBm)|
2.47984100 GHz|

-10 dBm—y

MY D3

D1 -10.460 dérr

-20 dBm

-30 dBm;

-40 dBm

| o,
50 dem

-60 dBm

-70 dBm

CF 2.48 GHz

1001 pts

Span 3.0 MHz

Marker

X-value |

y-value | Function |

Function Result |

Type | Ref | Trc |
M1 1

Mz 1
D3 M1 1

2.,479538 GHz
2.479841 GHz

-10.78 dBm
9.54 dBm

9420 kHz 0.00 d&

Dater 22.NOV.2024 21:15:59

'+ BSQW B
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20.00 d2m  Offset 0.22 dB & RBW 30 kHz
30de  SWT 63,2 ps @ VBW 100 kHz  Mode Auto FFT
@17k view
M1[1] ~17.25 dBm
2.40136700 GHz|
10 dBm M2[1] 3.40 dBm|
P 2.40216200 GHz|
0 dm e
S VN e
-10 dém —
D1 -16,600 dBm i Y
-20 dBm: / \
-30 d8m ’
/ S
-4DM “J’\/\ JI- a¥
NS
-50 dém
-60 dem;
70 dBm
CF 2.402 GHz 1001 pts Span 3.0 MHz
Marker
Type | Ref | Tre | X-value | y-value | Function | Function Result |
M1 1 2,401367 GHz -17.25 dBm
M2 1 2.402162 GHz 3.40 dBm
D3 M1 1 1.284 MHz 0.47 dB
] Qi we
Date: 22.NOV.2024 21:17:21
'+ B$QW B
Q
P U L
Ref Level 20.00 d2m  Offset 0.06 B & RBW 30 kHz
lo att 30de  SWT 63,2 ps @ VBW 100 kHz  Mode Auto FFT
@17k view
M1[1] -17.57 dBm
2.44036700 GHz|
10 dem Mz M2[1] 2.81 dBm)|
e 2.44116200 GHz|
dBm ] .
ey ~ M ”\AFU,K
-10 dém
D1 -17.190 03
20 dam———— A\
\
-30 d8m
"
[0 dom
RVet Yo o
-50 dBm:
-60 d8m
70 dém
CF 2.441 GHz 1001 pts Span 3.0 MHz
Marker
Type | Ref | Tre | X-value | y-value | Function | Function Result |
M1 1 2,440367 GHz -17.57 dBm
M2 1 2.441162 GHz 2.81 dBm
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5. 99% Bandwidth

5.1.Block diagram of test setup

Control EUT

Computer Control

- Port(s)

Tonscend RF Measurement
system
(Spectrum/SG/RF auto
control unit)

Antenna ||
Port(s)

Power Power
Supply Port

5.2.Limits
-XVW IRU 5HSRUW
5.3.Test procedure

(1) The test according to ANSI C63.10-2013 clause 6.9.3.

2) &RQQHFW (871V DQWHQQD RXWSXW WR VSHFWUXP DQDO\]JHU E\ 5)
to the results

(3) Setthe EUT as maximum power setting and enable the EUT transmit continuously

4 8VH WKH IROORZLQJ VSHFWUXP DQDO\JHU VHWWLQJV IRU WKH

5%: WR Rl WKH 2%:

9%: DSSUR[LPDWHO\ WKUHH WLPH
6SDQ between 1.5 times and 5.0 times the OBW
'"HWHFWRU ORGH Peak

6ZHHS WLPH Auto

7TUDFH PRGH Max hold

(5) OHDVXUH DQG UHFRUG WKH UHVXOWYV LQ WKH UHSRUW
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5.4.Test result

7HVW (QJLQH +DRIHQJ 7HVW 6LWH [ 5) OHDVXUHPHOW 6\VWH
SPELHQW &R 5+ 7HVW 'DWH
7HVW 3RZHU| %DWWHU\ 6DPSOMPEHU 6
7HVW OR{ $QWHQQ )U>'?)1;(5Q 28% >0+] )/>0+]@ y+>0+]@
'+ $QW
+ $QW
+ $QW
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5.5.Test graphs
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'+ BSQW B

Page 20 of 99



Guangdong Dongdian Testing Se

rvice Co., Ltd.

Report No.:DDT-RE24111205-2E01
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6. Maximum Peak Output Power

6.1.Block diagram of test setup

Control EUT

Computer Control

- Port(s)

Tonscend RF Measurement
system
(Spectrum/SG/RF auto
control unit)

Antenna ||
Port(s)

Power Power
Supply Port

6.2.Limits

JRU IUHTXHQF\ KRSSLQJ V\VWHPV RSHUDWADYRHIGIS® RAKBJ DW OHDVW
RYHUODSSLQJ KRSSLQJ FKDQQHOV DQG DOO IUHTXHREDRRSSIZOWW
YRU DOO RWKHU IUHTXHQF\ KRSSLQJ WiVWEBRPG LQ WEBWWY WKH H
QRW H[FHHG

6.3.Test procedure

(1) The test according to ANSI C63.10-2013 clause 7.8.5.
2) &aRQQHFW (871V DQWHQQD RXWSXW WR ,¥he pdiMbssXxvesD QD O\]HU E\ 5)
compensated to the results.
(3) Setthe EUT as maximum power setting and enable the EUT transmit continuously.
4 8VH WKH IROORZLQJ VSHFWUXP DQDO\]JHU VHWWLQJV IRU WKH PD
5% : > 20 dB bandwidth of the emission being measured.
9% : 9%: » 5%:
Approximately five times the 20 dB bandwidth, centered on a
hopping channel.
'"HWHFWRU Peak
6ZHHS WLPI Auto
7UDFH PRGI Max hold
(5) 8VH WKH PODBHIHU IXQFWLRQ WR VHW WKH PDUN HW @& R MAKRU S HVDKIHF

UHVXOWY LQ WKH UHSRUW

6SDQ
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6.4.Test result

7THVW (QJLQH +DRIHQJ 7THVW 6LWH | 5) OHDVXUHPHQW 6\VWH
$PELHQW &R 5+ 7THVW 'DWH
7THVW 3RZHU| %DWWHU\ 6DPSOH 1XP| 6
&RQGXF
sl sewloummenl 888K wroext] (soncul | 655 | anves
3RZHU>G
g % 3%$66
L+ $QW 3 ” 3%$66
3%$66
3%$66
. $QW : ” 3%$66
" " 3%$66
3%$66
T+ $QW 3%$66
3$66
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6.5.Test graphs
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Spectrum o
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